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Test Report
He = .
REwS: 202206028
Report No.
RS A BIIS: 1 *=i&9mS: CWBDZ-QR-QC-123
T e R B, -
TJC50023 S
Sample Name Connector Part No: enes
B HLIEMEFLGRRAR 2RSS .
Manufacturer CWB Electronics(Zhejiang) CO.,LTD. Previous part No.: TJC50023 Series
4 =t L& A AL AR 5 8510985 ekt B4 2022/6/10
Producer Add. | No.1098,East Xingfu Road,Honggiao, Yueqing,Zhejiang Date of Receipt:
HEmHE ¥ A Hp -
Sample Qty. 115pcs Test Periods 2022/6/13~2022/7/12
% . 1% M B . 0
Test Location RN AR Test Conditions 25.1°C, 56.6%RH
HmRE SRR NRTTIRI.
Sample State |No Damage on surface of test sample in front of test.
KR |HIERETEPS41631G.
Tested Basis | Test According to product specification PS4163.
TSRS -
Test instrument:
s A REWS HTEAXH
No. Instrument Name Instrument No. Valid date to
2 1M
1 . RERL SY-EG135 2023/4/30
Resistance Meter
TR
2 S SY-FC030 2022/11/30
Ergometer
PNy
3 i SY-FG024 2022/7/30
Universal tensile testing machine
SRRERAITE
4 Temperature & Humidity Cycling Chamber SY-TAT10 2022/12/30
SERERRIeE
5 Temperature & Humidity Cycling Chamber SY-TA015 2022/8/30
SRRERAITE
6 Temperature & Humidity Cycling Chamber SY-TAT17 2023/2/28
RIS
! Temperature & Humidity Cycling &Vibration Chamber SY-TA092 2023/3/30
.
8 S RIRITITE SY-Z011 2022/7/30
Salt spray Chamber
HERERS
9 Data Acquisition Unit SY-TA106 2023/4/30
E=Es=l=—pvai== N
10 SEIEERRR SY-EG133 2023/4/30
Multi range DC power supply
EahiRaa
i Electric vibration table TC-FG018 202217130
T
12 ,g%it;ﬁl_‘—.ﬁt& = TC-FG023 2022/7/30
Fall concussion test-beds
13 . ﬁ&ﬁ.ﬁ{ . TC-EG142 2022/12/30
Transient breaking instrument
BB R AU
14 Aptitude AC/DCVoltage resistance SY-EG062 2023/6/30
FSHH

1. IRERE RN ERE TR, BOEWTH, REFRM. RO RETHH. 5% WEAEFTY.

2. FRERHEESREFNHEIMRS, RENBXEFRENFREL.

3. ENRENRBERIN, BFEREIRSZ BE+RBARUPEFR AR ATHRS,

B2, 24T
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Test Result

REHS: o.
Report No. 202206028 XBRWS: CWBDZ-QR-QC-123
Fs I B KMEGHFE HRRS HIRER SRR “hig
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
1R REN TR RER
v MIBE. FREFNERR
. .,
Bl Plastic part: smooth and flat
Checking by eyes e;fs Ic pa.ﬂ.] Sn:(:;_) e?n a
M 1.08LE surface without discolor,
Evesight: > 1.0 broken, crack, and
SR yesight: > 1. distortion, etc '~ N
6.1.1 BEBA: (200~300) Ix 001~005 L = = =
Appearance " 2 BHRETHE M. | Pass Pass
Lamp: (200~300) Ix = ie g
G - PR R MR, R R R
EMIES: (0.3~0.5) m CEAT RIAL
. (0.3~ BRREERa.
Space: (0.3~0.5) m Metal part: bright and even
GBIT 5095.1 Method 1a surface without rust, oxide,
fog and obvious physical
damage, etc.
R 1 F i RHhLk 5 B\ FLEERNIR
s - |HFLEERI FI(GRIRIR E :25mm /min)
”ﬁ%ﬁ)\jjjj'_ﬁlﬁli The force of inserting and pulling the i\ F1Insertion force:
. contact into and out of the housing - <6.9N . &
6.1.2 Ig:zr:gr;rz?roc: along the axis shall be measured 001~005 [E £ IRetention force : = ERURR T 3R Pass
force for terrlﬁinal (Testing speed: <25 mm/min.) 29 4N
GBI/T 5095.8 Method 15d / EIA-364-
29B
KRN BEEE
Result of test or range of numerical value
BIUnit: N
I .
ltem Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5030 FAft FAft Tt FAft FAft } , ,
Appearance No damage. No damage. No damage. No damage. No damage.
%ﬁ.)\j] 1.8 21 2.0 23 2.5 2.5 1.8 2.1
$E4HPIN (Insertion) Max
contact =~
BlEn 67.6 68.5 68.3 69.9 68.4 699 | 676 | 685
(Retention) Min
AN
& | (Insertion) Max 17 21 21 20 2.1 2.1 1.7 2.0
Socket
contact BlEn 79.8 78.4 78.9 76.3 78.3 798 | 763 | 783
(Retention) Min
PE A
Name of instrument

equipment

HEMHT

Ergometer
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Test Result

RERS: a.

Report No. 202206028 XBWS: CWBDZ-QR-QC-123
Fs I B KMEGHFE HRRS HRER SRR “hig
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion

1R REN TR RER
v MIBE. FREFNERR
i
il ;ﬁ/to' rt: th and flat
Checking by eyes ";fs 1c pa.ﬂ.] Sn:(:;_) e?n a
M 1.08LE surface without discolor,
L broken, crack, and
LS Eyesight: > 1.0 distortion, etc & &
6.1.1 BEEA: (200~300) Ix 006~010 L = = =
Appearance : ~ 2ERHREESE M, AL Pass Pass
Lamp: (200~300) Ix = ie g
G -  FRARAHRR G R R R
BES: (0.3~0.5) m (i
. (0 3~ B ES A,
Space: (0.3~0.5) m Metal part: bright and even
GBIT 5095.1 Method 1a surface without rust, oxide,
fog and obvious physical
damage, etc.
ElE FEEESR RSN A, EimFimsk
F RS EEHRA MR L EE, MWEE
?ﬁ%'—%};ﬂ;‘jﬁﬁ’ﬁﬂi AKF25 mm/min.
. Insert the pin contact into and pull out i\ F1Insertion force:
Insertion and the socket contact in the direction of <6.9N &
) - <6. oy - =)
6.1.3 fo:\géhgfvﬁlin the terminal axis (Testing speed: <25 006~010 1k 1 AWithdrawal force : = ERURR T 3R Pass
the con?act mm/min.) 1.5N
GBI/T 5095.8 Method 16e / EIA-364-
13B
& MLE SR M ESEE
Result of test or range of numerical value
BIUnit: N
=i .
ltem Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5ML Tt FAft Tt FA 5 FA 5 , ; /
Appearance No damage. No damage. No damage. No damage. No damage.
?E.)\jj 4.6 5.3 5.6 4.5 5.0 5.6 4.5 5.0
(Insertion) Max
KA
(Withdrawal) Min 2.6 2.6 2.7 2.4 24 2.7 2.4 2.5

R EBIR
Name of instrument
equipment

HEMHE

Ergometer
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Test Result

SRS o.
Report No. 202206028 FI®RS: CWBDZ-QR-QC-123
Fs KNI e MR ERGE HRRS MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
. 1ERMRENTREER. M
=EU . FHREMER TR
Checking by eyes Plastic part: smooth and flat
MA: 1.0 L surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
6.1.1 Appear’;nce FERA:  (200~300) Ix 006~015 2eRHEFREEEM. | . KM Pass Pass
Lamp: (200~300) Ix AR B B 4 R B R SR B
BMmES: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
EEEEGRFRLEBMS L LA,
HNENG SN im TR SEERAE
B9 73 (MR E:25mm /min)
Pulling load shall be applied to a AWG#16: 98.0 N Min.
EEER{rinakigE |correctly crimped contact and a wire. AWG#18: 78.4 N Min. A
6.1.4 Crimp tensile  |The load required to pull the wire out of 006~015 AWGH#20: 63.7 N Min. CRMIETN TSR ;‘
strength the contact or break the wire shall be AWGH#22: 44.1 N Min. ass
measured. (Testing speed: <25 AWG#24: 29.4 N Min.
mm/min.)
GB/T5095.8 Method 16d / EIA-364-
08B
MRS KEEE
Result of test or range of numerical value
e .
ltem Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
T AWGH#16: 98.0 N Min| 158.6 160.3 162.3 156.1 161.3 162.3 | 156.1 159.7
Pin Contact
CZ-TJC50023 | AW G#20: 63.7 N Min 109.3 107.5 104.4 103.9 108.5 109.3 | 103.9 106.7
mE AWGH#16: 98.0 N Min| 240.3 242.3 2354 240.1 2431 243.1 | 235.4 240.2
Socket
Contact
CH-TJC50023|AWGH#20: 63.7 N Min| 135.8 132.9 136.6 136.8 133.7 136.8 | 132.9 135.2
& aR &
Name of instrument equipment "
g— -5
BEMNAHIT
Ergometer
#0571, 24 W
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RELS 202206028 18RS CWBDZ-QR-QC-123
Report No. s
Fs KNI e MR ERGE HRRES MAREK HERYE i
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
a3 1R RENEBREER. MiE, FF
Checking by eyes %&?;urﬁniﬁﬁ H"]gﬁfo
N N Plastic part: smooth and flat surface
MA: 1.0 L A .
- without discolor, broken, crack, and
MR Eyesight: > 1.0 distortion, etc & S
6.1.1 BEBH: (200~300) Ix 016~045 o = = =
Appearance ) 2&BHRELEM. S KTREN Pass Pass
Lamp: (200~300) Ix s o4 S g by
i[9 25 - MU 47 B P 58 2 Bt % S R
BMEES: (0.3~0.5) m ol
Metal part: bright and even surface
Space: (0.3~0.5)m without rust, oxide, fog and obvious
GB/T 5095.1 Method 1a ; ’ - 109
physical damage, etc.
KEBEERERTAFLES S EEMIEN HR{EAD sertion | HiRIELH Withdrawald
Rk, WEERIEAS. EREHN B ™ ™| i
GREARKXF25mm/min.)
BREiEN N5k H A |A housing with crimped contacts and
(EHiF) Plug housing shall be mated and 2% 13.8Ne 3.0Ne ~
6.1.5 Insertion force and [unmated on the mating axis. Initial 016~045 B 17 6N 60Ne ZRMIENTER ;‘
withdrawal force  |insertion and withdrawal forces shall ' e ass
(without lock) be measured. (Testing speed: <25 6 414Ke 9.0Ne
mm/min.) 80 55.0Ne 12,080
GBIT 5095.7 Method 13b / EIA-364- - s —
13B
162 1104Na 24.0N0
KM EE R BUESE E
Result of test or range of numerical value
B {IUnit: N
Ilfia Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5030 FA Tt Tt FH FA ; ) )
Appearance No damage. No damage. No damage. No damage. No damage.
e
g’*?ﬁ)\ﬁ 121 12.4 12.3 11.8 12.7 12.7 11.8 12.3
Insertion (1st ) Max.
2Pin
Eps vl
Withdrawal(1st) Min. 6.7 7 85 8.2 24 8.5 6.7 7.6
By
g’*?ﬁ)\ﬁ 215 17.5 18.0 224 20.4 224 17.5 20.0
Insertion (1st ) Max.
4Pin
Eps vl
Withdrawal(1st) Min. 12.8 11.4 171 13.7 15.1 171 11.4 14.0
e
g’*?ﬁ)\ﬁ 34.7 37.4 32.3 341 33.0 374 32.3 34.3
Insertion (1st ) Max.
6Pin
Eps vl
Withdrawal(1st) Min. 15.6 20.0 16.2 17.7 16.9 20.0 15.6 17.3
e
g’*?ﬁ)\ﬁ 46.0 47.0 45.9 45.3 44.8 47.0 44.8 458
Insertion (1st ) Max.
8Pin
Eps vl
Withdrawal(1st) Min. 22.3 23.6 27.8 25.7 24.8 27.8 22.3 24.8
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Test Result

Report No. 202206028 FI&HwS: CWBDZ-QR-QC-123
g
E'Aﬁi)\ﬁ 60.8 60.4 60.8 60.9 54.6 60.9 54.6 59.5
Insertion (1st ) Max.
12Pin
Epsi:tival
Withdrawal(1st) Min. 369 337 35.9 34.0 33.4 369 | 334 | 348
g
E’Hﬁi)\j} 62.8 59.1 65.5 63.7 63.2 65.5 59.1 62.9
Insertion (1st ) Max.
16Pin
Epsitival
Withdrawal(1st) Min. 44.6 47.0 46.2 52.7 477 527 | 446 | 476
e
Name of instrument
equipment
T HERI TR I
Universal tensile testing machine
BT, k24 W
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Test Result
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RERS: a.
Report No. 202206028 FI®RS: CWBDZ-QR-QC-123
Fs KmE MR ERGE RS MAREK HERYE i
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
) 1R R EN A RER. ME
=R v FARREZWERNTR.
Checking by eyes Plastic part: smooth and flat
MH: 1.0 E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ ~
6.1.1 Appearance BBER: (200~300) Ix 046~050 2&BHERE LS. |t . KA ;ass ;ass
Lamp: (200~300) Ix AR5 B BB 8 R B R SR B
BiuiE=E: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
mEEER, RREERERL, BR
100mA; HEMEETERS: RA
(10~55~10) Hz, B/MEIFATER15
i, #R1E1.52mm. SAXYZ=3HIER F51E
A ed thom 5N I
following vibration conditons, or a Appearance 10 damage.
AR owing vibration conaions, . JERRESME: 10mQ Max. ‘ &
6.1.6 Vibration period Of 2 hours in each of 3 mutually 046~050 Contact resistance: 10mQ Max. HERUBR TR Pass
perpendicular axes, 100 mA current Uy
; FE R R R iE): 1usec Max
shall be applied. Current interruption: 1psec Max
Frequency: (10~55~10)Hz/min. ption- u
Cycling time: 1 min.
Amplitude: 1.52mm.
GBIT 5095.4 Method 6d / EIA-364-
28D
48 R BESE R
Result of test or range of numerical value
II:ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
RIAT 046~050 Tt Tt Fints Tt Tt / / /
e Before No damage. No damage. No damage. No damage. No damage.
MO8
Appearance
= 046~050 Feitifh Feitifh Fiiifs Feitifh Feitifh / / /
After No damage. No damage. No damage. No damage. No damage.
BRI A BT )
Current interruption 046~050 <1us <1us <1us <1us <1us / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 2.9 2.7 3.1 3.1 3.0 3.1 3.1 4.1 - - 4.1 2.7 3.1
Sample2 3.6 2.9 2.8 2.8 3.1 2.8 2.6 2.7 - - 3.6 2.6 2.9
RIAT
Before | Sample3 2.7 2.7 3.1 27 27 2.7 3.4 2.8 - - 3.4 2.7 2.9
Sample4 2.6 2.6 27 29 2.8 3.0 29 2.9 - - 3.0 2.6 2.8
JERREEIE
Cz_)ntact Sample5 3.0 2.9 3.3 29 3.2 4.0 4.0 3.0 - - 4.0 2.9 3.3
r tance
(BAfL Sample1 3.1 2.6 27 25 2.8 2.7 27 25 - - 3.1 2.5 2.7
Unit:mQ)
Sample2 3.5 3.2 3.2 2.8 4.5 2.7 2.8 2.9 - - 4.5 2.7 3.2
cena
i’?‘{"e’;é Sample3 2.7 2.7 3.9 25 3.3 2.6 3.3 2.8 - - 3.9 2.5 3.0
Sample4 3.4 2.8 24 27 29 2.8 27 3.0 - - 3.4 2.4 2.8
Sample5 2.9 4.0 2.6 2.8 3.4 4.4 2.6 3.3 - - 4.4 2.6 3.3
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KBRS CWBDZ-QR-QC-123

BRI E B
Name of instrument
equipment

wzha

Vibration Tester

WERIT

Resistance Meter
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Test Result

RERS: a.
Report No. 202206028 FI®RS: CWBDZ-QR-QC-123
Fs KNI e MR ERGE RS MAREK HERYE i
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
18R REN A RER, ME
B v FHEEMERER.
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ A
6.1.1 Appear};nce BBER: (200~300) Ix 046~050 2&BHRELEM. S XA F'?ass F":lass
Lamp: (200~300) Ix EHHRIRL R BB R RS S R
BiuiE=E: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
ERSRHEEL, BXYZZHER A EESE
3R (B8R , EMREIZRELL
100mAHRLR
IR : 490m/s2
FRERTE: 11ms
Mate connectors and subject them to the
following shock conditions, 3 times of S FTHRfA
WS shock shall be applied for each 6 Appearance: no damage. ; &
. 046~050 e & AN =
6.1.7 Shock directions along 3 mutually B3R AR AR (E]: 1usec Max ARBIRA T Pass
perpendicular axes, passing DC 100mA Current interruption: 1psec Max
current during the test.(total of 18
shocks)
Test pulse: 490m/s2
Duration: 11ms
GBIT 5095.4 Method 6c / EIA-364-
27B
KRN BEEE
Result of test or range of numerical value
II;EE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA Feitifh Feitifh Fiiifsn Feitifh Feitifh
e AT | 046~050 No damage. No damage. No damage. No damage. No damage. / / /
MR
Appearance i i it i i
o 24P 24P 17 24P 24P
Y/ | 046~050 No damage. No damage. No damage. No damage. No damage. / ! /
H i R B 18] .
Current interruption 046~050 <Tps <Tps <Tus <Tps <Tps / / /
BB BB
Name of instrument

equipment

HEREE

Shock test system

10 7T, k24

7t

'~
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Report No. 202206028 FI&HwS: CWBDZ-QR-QC-123
Fs KmE MR ERGE RS MAREK HERHE g
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
‘ 1R RER AR RER. LI
B v FREZMERNER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. N A
BZAA . ~. ~ A =] (=)
6.1.1 Appearance iel:l 3 (200~300) Ix 041~045 iﬁﬁﬁﬁﬁjﬁ%ﬂa\ iﬂi . 9&5}1 Pass Pass
Lamp: (200~300) Ix TR IR K FR 5% R B e S B
EMEEES: (0.3~0.5) m )
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
E 10X VIR EHEHR500% o
UBAWIORMBEAROR P —
W E yeles formating and unmating tes Appearance: no damage. &
6.1.8 Durat;ilit at the speed of 10 cycles per minute 041~045 SERRELIE: 10mQ Max ZRBEN TR ;‘
Y |GBIT 5095.5 Method 9a / EIA-364- P ax. ass
Contact resistance: 10mQ Max.
09C
s R BUESEE
Result of test or range of numerical value
II{ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
RIAT 041~045 Tt Tt Fints Tt Tt / / /
e Before No damage. No damage. No damage. No damage. No damage.
MO8
Appearance
= 041~045 Feitifh Feitifh Fiiif5n Feitifh Feitifh / / /
After No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample 1.9 2.0 21 1.9 1.9 1.9 1.8 2.0 - - 2.1 1.8 1.9
Sample2 1.8 1.9 1.9 1.8 2.0 1.9 1.8 1.7 - - 2.0 1.7 1.9
RIEET
Before | Sampled 1.7 1.8 1.9 1.9 1.8 1.7 1.9 1.9 - - 1.9 1.7 1.8
Sample4 1.9 1.8 1.8 1.8 1.9 1.8 2.0 1.8 - - 2.0 1.8 1.9
JERLEBIE
C(_)ntact Sample5 1.8 1.8 1.8 1.9 1.9 1.9 2.0 1.9 - - 2.0 1.8 1.9
r tance
[€:-Lina Sample 2.3 2.2 2.5 21 21 21 2.2 2.8 - - 2.8 21 23
Unit:mQ)
Sample2 2.2 2.2 2.3 2.6 22 23 2.2 2.3 - - 26 2.2 2.3
en
lﬁfe’? Sample3 2.3 2.2 2.3 2.2 25 2.4 25 2.5 - - 25 2.2 2.4
Sample4 2.6 2.5 2.5 2.3 23 2.4 22 2.2 - - 2.6 2.2 2.4
Sample5 2.2 2.4 2.4 2.6 25 2.2 24 2.3 - - 2.6 2.2 2.4
PEd- =

Name of instrument

equipment

HEM AT

Ergometer

BRI

Resistance Meter

ERRS

BN
7N

24 L
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Report No. 202206028 FBHS: CWBDZ-QR-QC-123
Fs KNI e M F e 75k HmRs HASE K R g
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
1B REN LR REER
v MBE. FFEREMERR
5 TH.
B Plastic part: smooth and flat
Checking by eyes ?:‘ ic pa.ﬂ; sn:c;g ?n a
WA 1.08LE surface without discolor,
- broken, crack, and
SN EEgyemght. > 10 distortion, etc & =
BH: ~ ~ g :
611 | Appearance |A:  (200-300) i 051-060 o mersmasm. Sk Pass Pass
Lamp: (200~300) Ix 1o
|REEs . ~ v FeBA R HIMH IR R EB 8
BMEES: (0.3~0.5) m e
- (0.3~ BREERE.
Space: (0.3~0.5)m Metal part: bright and even
GB/T 5095.1 Method 1a - .
surface without rust, oxide,
fog and obvious physical
damage, etc.
Bl EIZSEFN A, iRk
A RMERESRR L, EEAKT
25 mm/min., SNERTERESEN iR F
FumFAF MM HFRE RN ELER
SR Apply axial withdraw force on the 2pin:24.5N Min. A
6.1.9 - - connector which without contact or 051~060 4pin~16pin:29.4N Min. SZRMIENTER =
Lock strength Pass
the contacts shall not affect lock
strength at a rate less than 25
mm/min.
GBIT 5095.8 Method 15a / EIA-364-
29B
HMEE R BUESE E
Result of test or range of numerical value
B {IUnit: N
bf=| .
ltem Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
2PIN
SHFNsRE 86.0 87.8 87.4 85.9 89.1 89.1 85.9 87.2
Lock strength 24.5N Min
4PIN~16PIN
SRE 124.3 127.6 125.1 125.7 120.4 1276 | 1204 124.6
Lock strength 29.4N Min

R EBIR
Name of instrument
equipment

TR I
Universal tensile testing machine

12 7L, k24

7t

'~
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Test Result

Report No. 202206028 FigmS: CWBDZ-QR-QC-123
Fs KNI e MR ERGE HRES MAREK HERYE i
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion

a5 1R RENTRREER. MiE. FF
Checking by eyes %&?;ﬂrﬂﬁﬁﬁﬂ’ﬂﬁﬁm
M 1.08LE Plastic part: smooth and flat surface
Eyes‘ighi' >1.0 without discolor, broken, crack, and
SR 0. distortion, etc. & &
6.1.1 BBER: (200~300) Ix 061~065 e
Appearance ) 2&BRHFRELEM. St KAEHN Pass Pass
Lamp: (200~300) Ix N . o
it uadiiacd IR R F R R S B
BMES: (0.3~0.5) m o
A Metal part: bright and even surface
Space: (0.3~0.5)m without rust, oxide, fog and obvious
GBI/T 5095.1 Method 1a ; ’ 109
physical damage, etc.
TAECRARAE RS R, A/ IhERe pRit1T
Tl Kk
Mate connectors with dry circuit to test - 7mQ Max. (Initial) s a
6.2.1 r;?sqt;ccte contact resistance 061~065 10mQ Max. (Final) HRUBERTH Pass
GBIT 5095.2 Method 2a / EIA-364-
23B
& MLE SR M ESEE
Result of test or range of numerical value
II;ZE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
ShIR 061~065 Feitifh Feitifh Feitifh Feitifh Feitifh / / /
Appearance No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 1.5 1.5 1.5 1.6 1.6 1.5 1.6 1.5 - - 1.6 1.5 1.5
%Eﬁg? Sample2 1.6 1.5 1.8 1.6 1.5 1.7 1.5 1.8 - - 1.8 1.5 1.6
resistance(&
fizUnitmQ) Sample3 1.6 1.6 1.6 1.6 1.6 1.5 1.7 1.5 - - 1.7 1.5 1.6
Sample4 1.6 1.6 1.9 1.6 1.6 1.6 1.7 1.5 - - 1.9 1.5 1.6
Sample5 1.6 1.8 1.6 1.6 1.5 1.7 1.5 1.8 - - 1.8 1.5 1.6
PE A
Name of instrument
equipment
BRIt
Resistance Meter

13 7L, k24
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Test Result

WERS: =
Report No. 202206028 FHRIWS: CWBDZ-QR-QC-123
Fs I B M EHRFE MRS HAREK SRR g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
g 1ERMGRENTRAEER. ME. FF
Checking by eyes ?E%Ei%ﬂl'ﬂﬁﬁﬁﬂ"lﬁﬁée
S . N Plastic part: smooth and flat surface
WA 1.080E oo Pe
e without discolor, broken, crack, and
Eyesight: > 1.0 ) .
SN distortion, etc. & &
6.1.1 BEER: (200~300) Ix 061~065 =
Appearance . - 2ERHREXLEM. Sk . THEMN Pass Pass
Lamp: (200~300) Ix o b et
o g WU R B S R R .
BmEsE: (0.3~0.5) m ]
. Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GB/T 5095.1 Method 1a . ' - 109
physical damage, etc.
TERREREML 4 2 Bk th4k < i8], 500V
DCE EHITIR
i B |Apply a voltage of 500V DC between ) "
: h 1000 MQ Min. ( Initial) " &
~ ij: N =]
6.2.2 Ins‘ulatlon adjacent contacts and between 061~065 500 MQ Min. (Final) ZRHMIERNTER Pass
resistance [contacts to ground.
GB/T 5095.2 Method 3a / EIA-364-
21C
SRFEML 2 1B)Sk th 4k < B8]0 1500V
AC (BHUE), R R 1mARI B E1E A, B
[E]1min.
fitea[E  [Apply a voltage of 1500V AC (rms) SN TEEFF I K A
6.2.3 Withstand [and leakage current of 1mA between 061~065 Appearance: no breakdown or HERHMIENTER Iszlass
voltage |adjacent contacts or ground cables for flashover
1 minute.
GB/T 5095.2 Method 4a / EIA-364-
20B
KMEE R BUESE E
Result of test or range of numerical value
BT Unit: MQ
IIEEE Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5030 Tt Tt Tt T FH , , ,
Appearance No damage No damage No damage No damage No damage
gg%@m >1000 >1000 >1000 >1000 >1000 / / /
Insulation resistance
T FH FH FH FH FH , , ,
Withstand voltage No damage No damage No damage No damage No damage
BERK e

UERR BRI
Name of instrument
equipment

S RHBD o phidot

A B AR MR
DC/AC insulation and Dielectric Strength tester

14 v, 24 T




RERS:

B W % R
Test Result

Report No. 202206028 FigmS: CWBDZ-QR-QC-123
Fs mE MR GRFE HRRS HRER HERBUIE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion

a5l 1ERMRENTASER. ME. FF
Checking by eyes HRYMIERNTR .
S0 . Plastic part: smooth and flat surface
MA: 1.0 L . ;
Evesiaht: > 1.0 without discolor, broken, crack, and
SR yesight: > 1. distortion, etc PN N
6.1.1 BEEA: (200~300) Ix 066~085 o _ = = =
Appearance . - 2eRHFRELSH. FiL . TRAEM Pass Pass
Lamp: (200~300) Ix Lo o4 -
e - MU IR A5 K FR 5% R At P S B P
BES: (0.3~0.5) m s
. Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBI/T 5095.1 Method 1a physical damage, etc.
AERESR, BUSARITFER, MNE
EREE
S Mate connectors and measure the N
6.2.4 | Temperatur [temperature rise of contact when the 066~085 A30°C Max. HERYFRNTE lf'
e rise maximum AC rated current is passed. ass
GBI/T 5095.3 Method 5a / EIA-364-
T0A
KNG RSBETEE
Result of test or range of numerical value
BfIUnit: k
#HiNo. of poles/ |\ 4 | No2 | No3 | No4 | Nos | Nob | No7 | Nos | Nog | No.10 | Max | Min Avg
Hifcurrent
2P AWG#20:5A 9.1 8.0 8.9 8.1 7.9 1.4 9.1 9.1 13.2 9.9 13.2 7.9 9.5
2P AWG#16:10A 14.2 15.6 15.7 17.5 21.9 16.9 13.3 15.6 11.7 14.4 21.9 11.7 15.7
8P AWG#16:6A 14.2 10.3 11.1 7.5 9.5 1.4 1.4 9.2 10.5 11.3 14.2 7.5 10.6
16P AWG#16:5A 9.5 10.5 11.2 7.7 9.3 9.3 9.2 9.3 11.1 8.4 11.2 7.7 9.6

LR BRI
Name of instrument
equipment

S ‘

-

ZEIFEREIR
Multi-Range DC Power Supply

%15 7, 24 m
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Test Result

SRS o=
Report No. 202206028 FI&HS: CWBDZ-QR-QC-123
Fs mE &M S Bk 75 5 HamiRs HIRER SRR g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
g 1ERMRENTAEER. M.
Checking by eyes FHEZMERER .
3 N Plastic part: smooth and flat surface
MA: 1.0k . .
Evesiaht: > 1.0 without discolor, broken, crack, and
SR yesight: > 1. distortion, etc ~ N
6.1.1 B2ER: (200~300) Ix 086~090 s = =
Appearance . 2ERHRELEM. Sk THE Pass Pass
Lamp: (200~300) Ix o ot g
PG B - BIMAR 45 K% BB 4% IR AR T S BB
BmEE: (0.3~0.5) m e
. Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBI/T 5095.1 Method 1a . ’ 109
physical damage, etc.
EEREAR, T (85£2) CH=ESR ShI: TRt
FRE240/06, BRZEEFHE Appearance: no damage.
(1-2)NBE FEMEEME: 10mQ Max.
SIS Mated connectors exposed to the - Contact resistance:10mQ Max. o e N
6.3.1 Heat resistance |condition of (85+2)°C for 240 hours, 086~090 #riZeafA: 500 MQ Min. HRERA TR L
recovery time (1~2 )hours Insulation resistance:500 MQ Min.
GBIT 5095.6 Method 11i / EIA- fifERE: 1000V Min.
364-17B Withstand voltage: 1000V Min.
&5 R MESE
Result of test or range of numerical value
T;ZE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
NN Tt Tt Tt Tt Tt
7 ~
AT | 086~090 No damage. No damage. No damage. No damage. No damage. / / /
ShAR
. Fiiifn Fiiifn Feiiifn Fiiifn Feiiifs
& ~
HH/E | 086~090 No damage. No damage. No damage. No damage. No damage. / / /
fixea e
Insulation resistance | 086~090 >500 >500 >500 >500 >500 / / /
(B AIUNItMQ)
il 086~000|  FEH A5 A5 A5 A5 ) ; )
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 [ Max Min Avg
Sample1 1.6 1.4 1.4 1.4 1.4 1.4 1.4 1.6 - - 1.6 1.4 1.5
Sample2 1.4 1.5 1.4 1.4 1.4 1.5 1.4 1.5 - - 1.5 1.4 1.4
RIGAT
Before | S@mple3 | 1.6 1.4 1.4 1.5 1.4 1.4 1.4 1.3 - - 1.6 1.3 1.4
Sample4| 1.5 1.5 1.3 1.5 1.4 1.4 1.4 1.4 - - 1.5 1.3 1.4
$Efhes R
Contact Sample5| 1.6 1.5 1.5 1.5 1.4 1.4 1.5 1.5 - - 1.6 1.4 1.5
resistance
(M Sample1 1.9 2.0 1.7 1.6 2.0 1.7 1.6 1.6 - - 2.0 1.6 1.8
Unit:mQ)
Sample2 1.6 1.7 1.7 1.7 1.5 1.6 1.8 1.5 - - 1.8 1.5 1.6
N
lﬁtﬂﬁ Sample3| 1.8 1.8 1.6 1.6 2.0 1.8 1.7 1.5 - - 2.0 1.5 1.7
er
Sample4| 1.5 2.0 1.7 1.9 2.0 1.6 1.5 1.5 - - 2.0 1.5 1.7
Sample5| 1.8 1.5 1.5 2.1 1.6 1.7 1.6 1.8 - - 21 1.5 1.7
# 16 T, L 24 T
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Test Result

FIZIRS: CWBDZ-QR-QC-123

LR BRI
Name of instrument
equipment

SIRREAAEHE
Temperature & Humidity Cycling
Chamber

EfK =

N

X B A E MR
DC/AC insulation and Dielectric Strength tester

BRI
Resistance Meter
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Test Result

RERS: o=.
Report No. 202206028 FigmS: CWBDZ-QR-QC-123
Fs KmE MR ERGE HRRS MAREK HERHE i
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
=e 1R RENTRARER. L.
Checking by eyes FERHIIE AR .
o \ Plastic part: smooth and flat surface
MA: 1.0k ) >
L without discolor, broken, crack, and
Eyesight: > 1.0 ) )
Sl distortion, etc. & &
6.1.1 BBER: (200~300) Ix 091~095 e
Appearance ) 2ERHFRELFEM. S . KRR Pass Pass
Lamp: (200~300) Ix o e ”
iknadbied] HONUIIR S R L R B8 50
BMES: (0.3~0.5) m ;
A Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBIT 5095.1 Method 1a ; ’ 109
physical damage, etc.
iR (40+2)C,
SRR (90~95)% SN Teifs
B BF8]240h, EUHRE (1~2)hfEH Appearance: no damage.
=, FEfREERR: 10mQ Max.
BEEHR Mated connectors exposed to the Contact resistance: 10mQ Max. .
3. e . 091~095 . ot JIEN &
6.3.2 Humidity condition of temperature (40+2)C, “EEEAFE: 500 MQ Min. ERBIER T L
humidity (90~95)% for 240 hours, Insulation resistance:500 MQ Min.
recovery time (1~2) hours ftEEE: 1000V Min.
GBIT 5095.6 Method 11c /EIA- Withstand voltage: 1000V Min.
364-31B
KNERSHIEEE
Result of test or range of numerical value
Ilfia Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
A Fei5its Fi5its Fi5its Fi5its Fei5its
7S ~
iRy | 091~095 No damage. No damage. No damage. No damage. No damage. / / /
ShI
. - T th T th T th T th T th
w3/ | 091~095 No damage. No damage. No damage. No damage. No damage. / / /
fuie e
Insulation resistance | 091~095 >500 >500 >500 >500 >500 / / /
(B AIUNit:MQ)
i 091~095|  FHH T FH T T , } ,
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 1.8 1.5 1.5 1.4 1.4 1.6 1.6 1.6 - - 1.8 1.4 1.6
Sample2 1.4 1.3 1.3 1.4 1.5 1.5 1.4 1.4 - - 1.5 1.3 1.4
WIGHT
Before | Sample3d 1.6 1.4 1.4 1.4 1.4 1.4 1.4 1.5 - - 1.6 1.4 1.4
Sample4 1.6 1.3 1.5 1.4 1.4 1.4 1.4 1.4 - - 1.6 1.3 1.4
FERbea R
Contact Sample5 1.6 1.5 1.5 1.4 1.4 1.4 1.4 1.3 - - 1.6 1.3 1.4
resistance
(L Sample1 1.6 1.6 1.6 1.9 1.7 1.7 1.5 1.6 - - 1.9 1.5 1.7
Unit:mQ)
Sample2 1.7 1.2 1.4 1.7 1.8 1.8 1.8 1.6 - - 1.8 1.2 1.6
N,
ﬁﬂ"‘)ﬁ Sample3 1.8 1.8 1.6 1.8 1.7 1.6 1.6 1.6 - - 1.8 1.6 1.7
er
Sample4 1.5 1.7 1.4 1.6 1.8 1.7 1.6 1.7 - - 1.8 1.4 1.6
Sample5 1.5 1.7 1.4 1.7 2.4 1.6 1.6 22 - - 2.4 1.4 1.8
%18 Ui, 3t 24 W
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BRI BB
Name of instrument
equipment

SIRREHRIEFE
Temperature & Humidity Cycling
Chamber

X B R E R
DC/AC insulation and Dielectric Strength tester

BRI
Resistance Meter
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Test Result

Report No. 202206028 FI®RS: CWBDZ-QR-QC-123
Fs KmE MR ERGE RS MAREK HERHE g
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
. 1ERHRENTREER. MBE
B v FREZMERNER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. N A
BZAA . ~. ~ A = =] (=)
6.1.1 Appearance |8 3 (200~300) Ix 096~100 iﬁ}%ﬁ%ﬂ;ﬁjﬁ%ﬁ\ s ﬁﬁ}i Pass Pass
Lamp: (200~300) Ix TR IR K FR 5% R B e S B
EMEEES: (0.3~0.5) m ]
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
BREERIFBANS. REREHES, BT
LB IRE -
a) 7£(-55+2) CHYIEIR 4 T E0.5/\f T ;
b) 7£(8522) CHIIER &4 T A E0.5/\Ft;
Ma)Blb)B—MEIF, FELRERERAENT SN FeHhn
RF504h, HHIT2ENMERHRE (1~2) h Appearance: no damage.
SEEE e ol be tosted under th $ERREBIE: 10mQ Max.
mE AR ated connectors shall be tested under the ; .
6.3.3 Temperature  |following conditions 096~100 Contact resistance: 19mQ Max. ERBIEN TR =Y
; o ’ L : 500 MQ Min.
cycling Temperature °C Duration . . .
1 -55+2 0.5h Insulation resistance:500 MQ Min.
2 Room Temp. 5 minutes Max. fEEE: 1000V Min.
3 +85+2 0.5h Withstand voltage: 1000V Min.
4 Room Temp. 5 minutes Max.
Step 1 to 4 is one cycle,25 cycles shall be
tested, recovery time (1~2) hours
GB/T 5095.6 method 11d / EIA-364-32C
s Rk BUESEE
Result of test or range of numerical value
Ilfia Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA Fiiifn Fiiifn Fi5its Fiiifn Feiiifn
AT | 096~100 No damage. No damage. No damage. No damage. No damage. / / /
SR
. - Tt Tt T th Tt Tt
i35 | 096~100 No damage. No damage. No damage. No damage. No damage. / / /
fuie e
Insulation resistance | 096~100 >500 >500 >500 >500 >500 / / /
(B AIUNitMQ)
il 096~100 A5 A5 T A5 A5 , ) )
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 | Max Min Avg
Sample1 1.6 1.6 1.6 1.6 1.6 1.6 1.6 1.6 / / 1.6 1.6 1.6
Sample2 1.4 1.8 1.8 1.7 1.6 1.8 1.7 1.7 / / 1.8 1.4 1.7
B | Sample3| 1.7 19 16 16 | 18 | 17 | 19 | 16 | ;| 19 | 16 17
Before P i i i i i } i i i i }
Sample4 1.6 1.8 1.6 1.6 1.7 1.6 1.6 1.6 / / 1.8 1.6 1.6
JERLEEIE
C(_)ntact Sample5 1.4 1.5 1.5 1.5 1.5 1.8 1.6 1.5 / / 1.8 1.4 1.5
r tance
(B Sample1 1.7 1.7 1.6 1.9 1.8 1.9 1.5 1.6 / / 1.9 1.5 1.7
Unit:mQ)
Sample2 1.8 1.6 1.6 1.6 1.7 1.7 1.5 1.7 / / 1.8 1.5 1.7
ea
i’?‘;‘e’? Sample3 1.5 1.5 1.5 1.7 1.8 1.6 1.4 1.6 / / 1.8 1.4 1.6
Sample4 1.6 1.6 1.8 1.7 1.7 1.7 1.7 2.0 / / 2.0 1.6 1.7
Sample5 1.7 1.5 1.5 1.7 1.7 1.5 1.4 1.6 / / 1.7 1.4 1.6

20 U, JLo24 T
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KBRS CWBDZ-QR-QC-123

BRI E B
Name of instrument
equipment

BE-EE-REGRAIFEIARE

Temperature & Humidity Cycling &Vibration

Chamber

X B R E R
DC/AC insulation and Dielectric Strength tester

HERIT
Resistance Meter
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Report No. 202206028 FI®RS: CWBDZ-QR-QC-123
Fs KmE MR ERGE HRRS MAREK HERHE g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
. 1ERMRENTREER. M
Bl _ v FRREZWERNTR.
Checking by eyes Plastic part: smooth and flat
MA: 1.0 E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
6.1.1 Appear’;nce FERA:  (200~300) Ix 101~105 2eRHEFREESM. | . KM Pass Pass
Lamp: (200~300) Ix AR5 B BB 8 R Bt R SR B
BmEE=E: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
RIS MR TR TR, T/ )
BrtHm SRR T, TR MR FARS(E @R RS
E{jg(Sﬂ)/o(ﬂ‘izﬁﬁbb)ﬂ'\]iﬂtiﬂlﬁlﬁ, I by 1)
D ey IRali RO E R AR AT A LA
:(:I_:(35i2) CIRE TESE 48/ KT, {1 HERE LB AR 52
ERRENABKRREERE IR, f&ﬁﬁ" 4. ) Eaaie i
®HE ERRRBEETRE (1-2) Appéa:ance' no damage (no &
L ¥ ~ : 4EER Y T =
6.3.4 Salt spray 48_ hours spray,_at temp (35+2)°C, NaCl 101~105 erosion on material exposed. and HRHIEN TR Pass
mist concentration (5+1)%. After test . ) ; :
s : plating material, slight erosion on
wash parts and put it into room ambient . -
the cutting surface is acceptable)
for (1~2) hours SEREIE: 10mQ Max
GBIT 5095.6 Method 11f /EIA-364- o N
Contact resistance: 10mQ Max.
26B
KRN BEEE
Result of test or range of numerical value
IIEEE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA Feiiifn Fiiifn Fei5its Fiiifn Fiiifs
iRy | 101~105 No damage. No damage. No damage. No damage. No damage. / / /
AT
. - Tt Tt T th Tt Tt
w3/ | 101~105 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 1.5 1.6 1.6 1.6 1.5 1.7 1.6 1.4 - - 1.7 1.4 1.6
Sample2 1.5 1.7 1.7 1.6 1.8 1.6 1.8 1.8 - - 1.8 1.5 1.7
RIAT
Bofore | Sample3 1.6 1.6 1.6 1.6 1.6 1.6 1.5 1.7 - - 1.7 1.5 1.6
Sample4 1.4 1.8 1.8 1.6 1.6 1.7 1.9 1.5 - - 1.9 1.4 1.7
JERLEEIE
Contact Sample5 1.5 1.8 1.5 1.6 1.5 1.7 1.7 1.7 - - 1.8 1.5 1.6
r tance
[€:-Lina Sample1 1.7 2.3 2.2 2.5 1.3 22 2.2 1.4 - - 25 1.3 2.0
Unit:mQ)
Sample2 1.2 1.4 1.4 1.5 1.2 22 23 2.4 - - 24 1.2 1.7
en
lﬁ‘{“f Sample3 2.3 1.7 2.2 2.3 2.2 22 23 23 - - 23 1.7 22
Sample4 2.4 2.4 1.5 2.3 2.1 21 1.6 1.3 - - 24 1.3 2.0
Sample5 1.2 2.3 2.2 2.4 2.2 22 23 1.6 - - 24 1.2 21
e
Name of instrument
equipment

BEE A
Salt spray Chamber

WERIT

Resistance Meter

22 UL, k24
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RERS a.
Report No. 202206028 FI®RS: CWBDZ-QR-QC-123
Fs KNI e WMk Ak MRS MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
. 1ERMRENTREER. M
B v FRREZWERNTR .
Checking by eyes Plastic part: smooth and flat
MA: 1.0 surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ A
6.1.1 Appo e | (200~300) Ix 106~110  [2&BHERELHH. Sk . TR ikl kil
Lamp: (200~300) Ix R RIHA IR K FB % B AR R S A
BiuiE=E: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
EERESARTAR2ZAI%EER
TUSHE |HWESEFRET/E TR AR I3
6.3.5 5 )Industrial After 7 hours exposure in ammonia 106~110 TN BT No stress &
e gas(Ammonia) |chamber with 25 mL of 3% ammonia No stress corrosion cracking corrosion Pass
(NH5) solution for every liter of chamber cracking
capacity
MR HETTE
Result of test or range of numerical value
II;ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
p A _ Tt Tt Fi5its Feitifh Feitifh
e A | 106~110 No damage. No damage. No damage. No damage. No damage. / / /
R
Appearance TR AT TR AT TRABHAZ | THOEERFR | TROBEHFR
RI&E | 106~110 [ No stress corrosion | No stress corrosion | No stress corrosion No stress No stress / / /
cracking cracking cracking corrosion cracking | corrosion cracking
e &R
Name of instrument
equipment

A5KE
Ammonia Plant

23 U, HLo24 T
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RERS: a.
Report No. 202206028 FI®RS: CWBDZ-QR-QC-123
Fs KNI e MR ERGE RS MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
1ERMRENTREER. M
B v FRREZMERNTR.
Checking by eyes Plastic part: smooth and flat
MH: 1.0 E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ A
6.1.1 Appearance BBER: (200~300) Ix 111~115 2&BHERELGH. |t . KA ;ass ;ass
Lamp: (200~300) Ix TR R 17 K BB 578 2 Bt T S kB
BiuiE=E: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
EERIAR, EREE@0+2)C. 2E
80+5)%. H2SERKE J3(3+1 VIR -
iﬁ*ﬁéég&hﬁ_"w'&gﬁ( )ppmEJIR SR FTARh
TR AERa R SN ° Appearance: no damage. , N
~ = BT =
6.3.6 (H,S gas test) Mate.d. connectors exposed to thﬂe 111~115 SERRELIE: 10mQ Max. HRHIEN TR Pass
condition of temperature (40+2)C, Contact resistance: 10mQ Max
humidity (80+5)%, H2S gas ’ ’
concentration of (3+1)ppm for 96 hours.
KM EE R BUESE E
Result of test or range of numerical value
oA Tt Tt T th Tt Tt
1A ~
w3ear | 111~115 No damage. No damage. No damage. No damage. No damage. / / /
SR
. Feiiifs Feiiifs Fi5its Fiiifn Feiiifs
7 ~
i/ | 111~115 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 Max Min Avg
Sample1 2.0 1.8 1.8 2.0 1.8 1.7 1.7 1.8 - - 2.0 1.7 1.8
Sample2 1.8 2.0 1.8 1.9 1.7 1.8 1.8 1.9 - - 2.0 1.7 1.8
IRIAET
Before Sample3 1.7 1.8 1.7 1.8 1.8 1.8 1.9 1.7 - - 1.9 1.7 1.8
Sample4 1.8 1.8 1.7 1.7 1.7 1.7 1.7 1.8 - - 1.8 1.7 1.7
FERbea R
Contact Sample5 1.8 1.7 1.7 1.7 1.8 1.8 1.9 1.7 - - 1.9 1.7 1.8
resistance
[€::Lina Sample1 2.6 1.9 2.9 21 2.4 2.2 2.3 2.1 - - 2.9 1.9 23
Unit:mQ)
Sample2 2.1 2.8 2.3 2.2 23 2.0 2.3 22 - - 2.8 2.0 23
N,
igf;‘le)ra Sample3 2.1 1.7 1.8 1.9 2.1 2.2 2.5 2.1 - - 25 1.7 21
Sample4 2.2 2.4 2.1 1.9 1.9 2.1 23 23 - - 2.4 1.9 22
Sample5 2.7 1.9 2.2 2.0 2.1 22 2.0 1.9 - - 2.7 1.9 2.1
ERRE B
Name of instrument
equipment

5

SKE iR F5Gas Corrosion
Test Chamber

WERIT

Resistance Meter

24 T, k24

7




